



# 大腸がん

レジメン名	薬剤名・投与経路	投与量	催吐リスク	回数/クール	1	2	3	4	5	6	7	8	9	10	11	12	13	14	15	16	17	18	19	20	21	22	23	24	25	26	27	28	29	30	31	32	33	34	35					
FOLFIRI+Pmab 療法 10018	パニツムマブ 点滴	6mg/kg 60分	中	14日間	★														★																									
	レボホリナート 点滴	200mg/m <sup>2</sup> 120分			★																★																							
	イリノテカン 点滴	150mg/m <sup>2</sup> 120分			★																	★																						
	フルオロウラシル 点滴	400mg/m <sup>2</sup> 急速			★																		★																					
	フルオロウラシル 点滴	2400mg/m <sup>2</sup> 46時間			★	→																	★																					
FOLFIRI+RAM 療法 10026	ラムシルマブ 点滴	8mg/kg 60分 30分短縮可	中	14日間	★														★																									
	レボホリナート 点滴	200mg/m <sup>2</sup> 120分			★																	★																						
	イリノテカン 点滴	150mg/m <sup>2</sup> 120分			★																		★																					
	フルオロウラシル 点滴	400mg/m <sup>2</sup> 急速			★																		★																					
	フルオロウラシル 点滴	2400mg/m <sup>2</sup> 46時間			★	→																	★																					
mFOLFOX6 療法 10005	レボホリナート 点滴	200mg/m <sup>2</sup> 120分	中	14日間	★														★																									
	オキサリプラチン 点滴	85mg/m <sup>2</sup> 120分			★																	★																						
	フルオロウラシル 点滴	400mg/m <sup>2</sup> 急速			★																		★																					
	フルオロウラシル 点滴	2400mg/m <sup>2</sup> 46時間			★	→																	★																					
mFOLFOX6+BV 療法 10006	ペバシズマブ 点滴	5mg/kg 90分 30分短縮可	中	14日間	★														★																									
	レボホリナート 点滴	200mg/m <sup>2</sup> 120分			★																	★																						
	オキサリプラチン 点滴	85mg/m <sup>2</sup> 120分			★																		★																					
	フルオロウラシル 点滴	400mg/m <sup>2</sup> 急速			★																		★																					
	フルオロウラシル 点滴	2400mg/m <sup>2</sup> 46時間			★	→																	★																					
mFOLFOX6 +Cmab療法 10009 10010	セツキシマブ 点滴	初回400mg/m <sup>2</sup> 120分 2回目250mg/m <sup>2</sup> 60分	中	14日間	★							★							★																									
	レボホリナート 点滴	200mg/m <sup>2</sup> 120分			★																	★																						
	オキサリプラチン 点滴	85mg/m <sup>2</sup> 120分			★																		★																					
	フルオロウラシル 点滴	400mg/m <sup>2</sup> 急速			★																		★																					
	フルオロウラシル 点滴	2400mg/m <sup>2</sup> 46時間			★	→																	★																					
mFOLFOX6 +Pmab療法 10017	パニツムマブ 点滴	6mg/kg 60分	中	14日間	★														★																									
	レボホリナート 点滴	200mg/m <sup>2</sup> 120分			★																	★																						
	オキサリプラチン 点滴	85mg/m <sup>2</sup> 120分			★																		★																					
	フルオロウラシル 点滴	400mg/m <sup>2</sup> 急速			★																		★																					
	フルオロウラシル 点滴	2400mg/m <sup>2</sup> 46時間			★	→																	★																					
FOLFOXIRI +BV療法 10030	ペバシズマブ 点滴	5mg/kg 90分 30分短縮可	高	14日間	★														★																									
	イリノテカン 点滴	165mg/m <sup>2</sup> 60分			★																	★																						
	レボホリナート 点滴	200mg/m <sup>2</sup> 120分			★																		★																					
	オキサリプラチン 点滴	85mg/m <sup>2</sup> 120分			★																		★																					
	フルオロウラシル 点滴	3200mg/m <sup>2</sup> 46時間			★	→																	★																					
mFOLFOXIRI +BV療法 【導入】 10035	ペバシズマブ 点滴	5mg/kg 90分 30分短縮可	高	14日間	★														★																									
	イリノテカン 点滴	150mg/m <sup>2</sup> 60分			★																	★																						
	レボホリナート 点滴	200mg/m <sup>2</sup> 120分			★																		★																					
	オキサリプラチン 点滴	85mg/m <sup>2</sup> 120分			★																		★																					
	フルオロウラシル 点滴	2400mg/m <sup>2</sup> 46時間			★	→																	★																					

※12クールまで

※1～12クール目

